SSz-vO— &2 —A v NAssy

SSZ-V rotor head assembly

COER, SSZVU—F —Ay FEBH EIFWRLE, H)07L) T8ET,
AFETAF == AT ETAHF =T L — FIZHETT,

Thank you purchasing the SSZ-V rotor head.

The stabilizer bars and the stabilizer blades are sold separately.

2531-001 2539-017

3 /é -

/ \ ~ o .
2506-044 N

2500-090

)%
2506-042

|
|
|
|
|
|
B,
|
|
|
|
|

1 0414519 .
2521-074

P
| ‘ 2532031  2521-135
U 2525-007
! \ 0414
2522035 | ‘ 2521039 N
! 2532-015 .
|

0414-218

2531-001

0414-463
2530-009

-
- 2521078 g,
- 0414-464 g
2

2500-061
2531-001

0414-463

|
| 2532-032 &
«

0414-51812IFEFNF A,
Not included in 0414-518.

2531-001

0414-518

0404-347(0P)
'\ 0404-348
N\ \0404-711(OP)

RN
2532-032
O

:
2505013

|
|

|

|

R é’\ 2539-025 !
| |

|

|

0414-518

* The prices in parentheses are the prices excluding consumption tax.

2507-001 *

‘ Q. 0414-467
2509-009

LSRN A3-3-1 T726-0006
TEL:(0847)40-0088 (X) FAX:47-6108

3-3-1 SAKURAGAOKA, FUCHU-SHI,
HIROSHIMA-PREF.,JAPAN T726-0006
TEL:81-847-40-0088 FAX:81:847-47-6108

= FNo. T ATk e i %
Code No. S— — Part Q'ty Price (Yen) - Remarks
=5 7 73— 3aX490 1,050 R
0404-347 | giabilizer bar g4X490 2 (1,000) Option
25 E 5 4 — /5 —3aX535 1,050
0404-348 | Siabilizer bar 34X535 2 (1,000)
0404-711 | WE AT ET 1V /1 —34X555 > 1.050 FTTa
WC stabilizer bar g4X555 (1,000) Option
AT ETATF—TL— F 1,890 AN woS— A Tf)
0414-108 | giabilizer blade 2 (1:800) With stopper and screw
0414218 | L7 EZ AT —A T vsi—g4 > 1,050 MB3X3SSTT
Stabilizer stopper g4 (1.000) With M3X3SS
odlaasg | BBUA v a2 s FH—IL T =24 N 4,200
- E3 wash control arm 1 set (4,000)
SSZIVEZ > IS—F v v 7 1,680 I AT
0414-458 | SS7 1V damper cap ! (1,600) With screws
SSZ-IV ¥ > 73— T LA #80 1,050
0414-459 | SS7 1V damper rubber #80 2 (1.000)
SSZIAVE — 2,600
0414-461 | 5771V yoke 1 (12.000)
SSZIVE> ¥ — B> 545
0414-462 | SS771V center pin 1 (900)
0414-463 SSZIVAFZESAHF—a> Fa— L7 — 4 1 2.625 M3X3SSTf
463 | SSZ-IV stabilizer control arm (2:500) With M3X3SS
SSZIAV S — v — 2.835 Brg 1
0414-464 | SSZ1V see 1 (21700) With bearing
od1aa65 | SSZIVT S 1 730 M3X12CS, M3X3SSTT
5 | SSZ-IV radius block (2:600) With M3X12CS and M3X3SS
SSZIVA T A4 F7d v - 2.835
0414-466 | SS7 1V slide block 1 (2.700)
5 T AT — LP=25 315
0414-467 | Radius arm P=25 2 (G00)
0414-498 AT ETATF—Fxv v I b 125, 120 % 2 1,260
B Stabilizer cap set 1.25, .20 each 2 (1,200)
0414518 | SSZ-VU — ¥ —~ 5 FASSY N 63,000
S SSZ-V rotor head ASSY 1 set (60.000)
0414519 | SSZVT L — FskL 7 — X 9.030
- SSZ-V blade holder (8.600)
SSZV T =V > FAE T FIL 1,575
0414-520 | 57V feathering spindle 1 (13500)
SSZ-VE v F7 — A 3,150
0414-521 | SS7°V pitch arm 1 (3.000)
SSZVIF T T T — 24 4,200 Brg {4
0414-522 | §§7°V mixing arm 1 (4.000) With bearing
SSZ 7L — KA ~X—H —2T 3,465 R RS
0414-523 | §57 blade spacer 2T 4 (3.300) Option
SSZ 7L — F AX—F —3T 3.465
0414-524 | SS7 blade spacer 3T 4 (3.300)
AT —F Ko v Z XTI 2,100
0414-525 | [nsert drag metal 4 (2.000)
0414-525 oa14527 | WC % —3F > X 4 = F L= FL=700 15 31,500
WC carbon main blade L=700 1 set (30.000)
I 1,260
‘ 2500-044 | Brg. p8Xol6X5 ZZ 2 A28
1.260
0414_523 (OP) ! 2500-061 Brg. 94Xg9X4 77 2 (1.200)
0414-524 ‘ 2500-073 | Bre. 94Xg8X3FZZ 2 4 %38)
I 2500-090 | Bre. $5X@13X4F ZZ 2 (7389
Bre. A 7 A | p8Xpl6X5H 1,680
‘ 2500-091 | Bfiing thrust g8Xgl6XSH 2 (1,600)
i M4aF AT >F vk 210
2500-091 ‘ 2505-007 | Ni4 nylon nut 10 (200)
M2.67- v b 210
| 2505-013 M2.6 nut 20 (200)
2506-041 J 2506-035 | FW ¢8Xp12X0.1T 10 439,
’ 630
2506-041 | FW ¢5X@12X1.5T 5 &30
2506-042 | FW ¢2.6X35X0.5T 10 36
FW ¢2.6X¢7.5X0.5 & 315
2506-044 | Fw ¢2.6X37.5X0.5 black 10 (300)
61.5E 1) > 7 105
2507-001 | 31’5 E-ring 10 (100)
W = AT € > 92X11.8 315
2509-009 | Grooved parallel pin 92X 11.8 2 (300)
71 5 —aX6X2 420
2521-039 | Collar 4X6X2 2 (400)
. ~ 717 —13X16X12 525
AALL ¥ 3mm 2521-074 | Goflar 13X16X12 2 (300)
71 5 —2.6XAXAF 525
Allef wrench 3mm 2521-078 | Collar 2.6X4XAF 2 (500)
. = 7 5 —3XAX8.5F 525
% % Warning (5U7E) (Sold separetely) 2521-004 | A7 " 3XAXSSF 2 22
2520155 | ot RO : i
RATHTICIIMEX107K &> FIVMDIBA TVE VA E AIBL TS, o O sis i
. 0P = =35 o 2522-004 7 5
F7 M5X107K 5 2 RIVMITERARYICIZHL TS, Adjust rod M2X35 (500)
BALERIVMIEFBROEI)PTOREERY EEOERELVET, 2522-028 Xdﬁjs}'rﬁdh‘gﬁgl‘ﬂx‘z s 3350
Before flying the unit, please check that the button bolt M5X10 is 5522035 | WILe27 ¥ ¥ A I T 5 FM2X85 5 1,575
securely tightened. 5 Strengthened g2 adjust rod M2X85 (1,500)
A!so, please note that tht_a button bolt M5X10 has to be replaced 2524-001 M% Z,;{c:d:" ~F 10 égg)
with a new one at regular intervals. 2525.007 | EX95 KL Hf] 10 .05
When the button bolt is not properly tightened, it is prone to 52(,]?5‘3‘3' “%‘Jt,hz““‘"d Lo
fatigue crack and can cause further damage. 2525-008 | 45'ball with stand 2 10 (1,000)
ol > ZP-7 315
2529-003 . 2
3 O-ring P-7 300
0414-518% £ v P CHHLEF, 2530005 | EES AL T ® 2 31
h ith 0414-518 - Pivot bolt (E) (300)
Use these together with 0414-518. 2530.000 | EK v FIOL F5X12.5XM3 5 420
530- Pivot bolt 5X12.5XM3 (400)
£ FAZ 1) o+ —M3X3 315
(B5E) 0414-465 2531-001 | setscrew M3X3 10 (300)
v F X7 a2 —M3X5 315
(Sold separetely) 2531-002 | get'screw M3X5 10 (300)
! v FAZ T 2 —M2X3(L-=7 1) 31
‘ C v 2532-004 2531-006 | get'screw M2X3 (Uni-chrome) 10 (300)
K 4 X v v S A2 2 —M3X12 420
2531-002  \ 2509-009 2532-004 | Cap screw M3X12 10 (450)
2532015 | X ¥ ¥ FAZ 1 2 —M3XI15 10 420
0414-467 g;\p scre})v M;X)IS (400)
- Y v T A2 2 —MA4aXI10 630
— 2507-001 2532-021 | cap screw M4X10 10 (600)
2507-001 5532030 | X ¥ ¥ FAZ U 2 —M2.6X8 0 840
N (j:(ap screwxl\/l)z?JXS (800)
. -y oy 7 4 o —M2X6 840
‘ %@ 8 2539-010 2532-031 | Cap screw M2X6 10 (800)
- 3 ¥ v v TAZ ) 2 —M2X12 840
0414-438 0414-466 ! 2500-073 2532:032 | Coplréw MaX12 10 335,
/ \ 2532-055 | b~ 0 AV Fes > 630
3 Drag bolt 85 (600)
[ B FART ¥ < EAMLIX5 420
| 2521-094 T | X 2530-005 2533-030 | Pan head screw M1.7X5 20 (400)
‘ 2500-073 ‘ ‘ 2539-009 | o i o O 2 (%(1)(5))
| 2531-006 2539.010 | 7 > AU FM3X12 > 315
2530-005 SN - Button bolt M3X12 (G00)
| ‘ 2500-073 2530.011 | FF ~ AT M3X8 > 315
i [—1 - Button bolt M3X8 (300)
) K% U F M3X6 315
‘ 2500-073 2521-094 2539-017 | Button bolt M3X6 2 (300)
- 5539.005 | T T ~7 FAZ ) = —M2.6X8 o 525
! 2539 010 Thin head screw M2.6X8 (500)
‘ - :QD 05
| & 3 BT CHRELDDIA T 1—
% h
2531-006 & — = HIRO30O umieo
/1\ I\Z=
|

e |

http://model.hirobo.co.jp/

HIROBO /(—v1% TEL:(0847)45-2834

http://model.hirobo.co.jp/english/
Order Number TEL:81-847-45-2834




1 E Ebrd-i{0F =y
Yoke assembly

MI1.7X5PH
\ M3X3SS

M3X6K % » )L b
M3X6 button bolt AT A

M3X3
SS Hole

%A @/
(3/\FW 62.6X67.5X0.5T

Brg. ¢5X¢13X4FZZ

SSZ-NAE ¥ Fv
SSZ-IV spindle
A LD AZAIZEDETHDTLZE W,
Please make sure that the M3X3SS is screwed into the hole
on the SSZ-V spindle.

SSZ-VAE ¥ FL
SSZ-V spindle

Center pin

)
3’
‘
Brg. ¢5X¢13X4FZZ

?
FW ¢2.6X¢7.5X0.5T

M3X6:R % » )L b
M3X6 button bolt

SSZ-N ¥ ¥ 7X— T L#80
SSZ-IV damper rubber #80

Sz T v s—%x s 7 S MLIXsPH
SSZ-V damper cap &

ZAET — LEOEIL

2 -7 /7L —KFKIEF—EBOML
Yoke and blade holder assembly

A & £ Warning

ZECFILOX T EUBMICHT IOy 78 (BRESAT) &2 L. K22 KL FM5X10%40~45kg-flemDFEH T MILITL

2hN EMDFTTLEZW, .

2Oy 7REBHLED U, RIWMHFLohY EFHOFShTVWEDL>LFE. KV M OBEEPRERFICLBHEICELY., TL

—NRVE—DPE. RET2BThDHVET,

Apply hard type thread locking agent to the threaded part of the spindle, and screw the button bolt M5X10 tightly at 40 to 45

kg-f/cm tightening torque.

The fail to apply the thread locking agent or to tightly screw the button bolt M5X10 may cause the button bolt to fall off or
accelerate its fatigue damage, which can result in the blade holder falling off or flying out from the unit.

AT ER b vIi—

Stabilizer stopper
AT ET AP ==
Stabilizer bar

AFEALPA—)V T — L
Stabilizer control arm

Stabilizer control arm assembly

EX g5 K — L Ef2
EX g5 ball with stand 2

AF¥IAY PO—VT — 4
Stabilizer control arm

\
/@/Smhmzcr stopper

M2X12CS

TR

AFETAHF—
aryra—pay R
Stabilizer control rod

AT ETAH—
arvhu—pay K

Stabilizer control rod

(BI5E) (Sold separetely)

AFEIAHF—arba—lay K (2set)
Stabilizer control rod (2 sets)

LSRR L
BEEDYET,

35mm KECHEL TS0,

this partis different

T

|
‘ The appropriate length of
]

depending on the type of

18mm 4 the unit. Please adjust it so

that it matches your unit.

O—42—AYy R/ Ty 2aT7I /ATy 27— NERORST
Rotor head, washout, and swashplate installation

Yy FA Ol
At full positive pitch

Vo72h{-215 %
Attach firmly
= &
Adjust the
length

TANFHELEVHRICT 5,
Shorten stabilizer control rods to
prevent interference in this area.

TYxARE R
Adjustment rod

Yy sy F
Pitch rod

& 2 FE
Adjust
the length

T—RFIWE—ET—Y DRICZX BN & BHANDAHJEFAL TL
EEW, ANTERE TU—FRIWA—DPBEICKBYET
FTIL—FHRNE—EXFZX M HAICOIMMEBEDH EVEEL
THVTLEEY,

These shims are only for use if there is excessive side to side
play of the blade grips after this bly step is cc d
It is normal to allow .1 mm of play. Using too many shims will

cause the blade grips to not to rotate smoothly.

0V ¥rp1 Y
O ring P-7

FW ¢8X¢12X0.1T

717 —13X16X12
Collar 13X16X12

SSZVTL— KL y—""
,,,,,,,,,,,,,,,,,,,, SSZ-V blade holder
# 7 —3X6.5X10.5F

Collar 3X6.5X10.5F 95Ty 7 AZVIEAFE) T

@5 drag metal (pressed)

EX ¢57K — )V iafd :
EX ¢5 ball with stand \_ |
Brg. ¢8Xp16 A7 A |

Brg. 04X08X3FZZ Brg. 98Xo16 thrust |

71 7 —4X6X2 e —
Collar 4X6X2 ™ - SSZVE v F7 — 1
Brg. v)4X¢8X3FZZ‘ < Y SSZ-V pitch arm 0
. REUFIVIMBXS el
N N ", Button bolt M3X8
M3XI15CS SFVLTT A

FW ¢5X912X1.5T

R FIVEMSX10
Button bolt M5X10

A 3 & Caution ~
HEOKES OIS
Largerhole  Smaller hole

KA
Point

e COREHMLES .
Standard: Use these holes.

COREMHLET .
Use this hole.

TL— RV —
Blade holder

Brg. 08Xol6 A 7 A I
Bearing 68X¢16 thrust

5

ZAE T L — NSO
Stabilizer blade assembly

A 7 & Caution

ZZEZ My N—DFEICTEBRSEEW,

Note the direction of the stabilizer stopper.
AT ET A HF—N—
Stabilizer bar

i —

AT VAR yIN—

Stabilizer stopper ~ M3X3SS

M3X3SS AFETL—F
Stabilizer blade

A MY AL AT RE
RATHZIZ & > TBIFAD

¥o

{728,

3 ¥ —Y —EBOFEIL

Seesaw assembly
Point

=V —OBREMEICTERCLEL,
Note the direction of the seesaw.

M2.6X8CS

FW ¢2.6X35X0.
Br

CaRy R R
Pivot bolt 5X12.5XM3

—
COREMALES,
Use this hole.

b
FW 92.6X05X0.5T é M2.6X8CS

Collar 2.6X4X4
SSZ-Nv —V —
SSZ-N seesaw

Brg. ¢4X@9X4ZZ.

Fly =V =% =2 I TS v,

Please attach the seesaw to the yoke first.

717 —2.6X4X4
Collar 2.6X4X4
YRy MRV b

Pivot bolt 5X12.5XM3

774 MRIZET A AP R B EDH ) 5
PR ) L T2 L L ENTNT VAL N LD
NDHYETOT, 774 Meldgd 7oA FTHEL

REE LTS,

L
i3
T

The paddle weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may separate
inside the paddle when attempted to remove. Please make

adjustments to the 4mm brass weight after first flight.

WHDOAZEITAHF =T L—F 2RI ETA
FenN—lZpEFEFThLAAET, (<
DIAFHEVTF SV, )
A=BOFHEDF US4 5 &9 Wil & i L
2

M3X3SSI &I fif0ihsnE 3o

Thread each paddle onto the stabilizer bar until it
stops. Align paddles parallel to each other, but do
not overtighten. Measure distances A & B and make
the same. For the 490mm stabilizer bar, start with
A & B at 121mm each side. Secure 3mm paddle
set screws during final set up.

A £ & Caution

(BI5E) (Sold separetely)

A
Adhere

FyvT
Cap

Z

A Y €T A A —/N—g4X535
Stabilizer bar 64X535

047 T A (A (7
¢4 weight (pre-assel

%

AZETL—F
Stabilizer blade

M,WXSSS\e

AYER Ny IN—
Stabilizer stopper

)
mbled)

937 T4 | HLILTH) -
63 weight (pre-assembled) .~

A=B=177~178
535mmDATETAF—N—Z M OHRER)ET .
MOREEDAFTETAH =N =% T H O E1E K ETH
HEDLBEERNET o

This measure is only for the 535 mm long stabilizers.
Please make adjustment yourself for stabilizers of other
length.

A 7 & Caution

ZBESGAY—TL—RONF L RERY), BOAIC
FT—ThEEBOVTHAELTEEL,

If needed, balance paddles using a sticker or
adhesive tape. Add to the lighter paddle only.

O AFEIAF-=TL—FEAILETLH—
I M= VT —LIEPATTHL I L,
The stabilizer blade and control arms must be parallel.

A

Stabilizer bar

A%

Frame \

597
DL
Mounting
location of the
radius arm

upper plate

AA' ZBB'

NP NP
Mixing arm rod

FYTATUYY

Radius block
M3X58S —

PrAISIERR, <

HFTET,

Tighten it lightly after

adjusting the phase.

WA FF Y AETO—y — A~y FEIL
FRL 72862, TATH Y 7 HT
MeVEHIILET,

* When removing the rotor head for
maintenance or other purposes, please
make sure to reassemble the radius block
correctly aligned.

EyFHRETUNA DRI L R=5 —b L {1
INUYEV oIV > T AT v v 2T v
N=TL—h&, IFya7ybaryio—
VT —LHOM21I Y FL Y FIZFEPEL LW
BRICT ‘j»v)x fay FORSZFHRELTL2ZE
Vg 1

D EoOFtiok, #EzE 2SR T, K20
MEBRICZL X910, 79T A0y 7 %[
FELTLREE N,

B, M AARTEE X FERRORATIC L 4774
WwId,

Adjust the length of the adjust rod, so that there is
no interference between the swash upper plate and
the M2 rod end of the wash-out control arm. (Fig. 1)
After the above adjustment, fix the radius block so
that the unit will be positioned as shown in Fig. 2.

Precise phase adjustment is to be made with actual
flights. '%
Q A

M3XI12[I ¥ A
M3X12 countersunk screw

Imm

#728.5mm
Approx. 28.5 mm

M21 v KT~ F%#3mm
By PLTHRALET,
Cut 3 mm off the M2 rod ends.

Z_00)

-
3mm7 v b
Cut 3 mm off

Pitch rod

IFVTT—L0YN
Mixing arm rod

FUTAT =L
Radius arm

ATy aTL—}h
Swash plate

717 —3X5X1
Collar 3X5X1

(B5E) (Sold separetely)

IXLYIT—ATy RRky M)

Mixing arm rod (2 rods)
WAHT BRI & D IR S
85mm
- : PLVES D
HFHETHE L T2,
‘E!,, T The appropriate length of this part
is different depending on the type
4 of the unit.
‘4 #/70mm__Approx. 70 mm Please adjust it so that it matches
f your unit.
A= AR
Main mast
gl §
E| 8
| B| 186mmMD A LT
T (R,
Use holes for 186 mm length.

T CHR<ED DA T (—

EOM—mRI=1

[RBERRT#RH E3-3-1 T726-0006

TEL:(0847)40-0088 () FAX:47-6108

http://model.hirobo.co.jp/
HIROBO /(—v1% TEL:(0847)45-2834

HIROS0O LIMmieo

3-3-1 SAKURAGAOKA, FUCHU-SHI,
HIROSHIMA-PREF.,,JAPAN T726-0006
TEL:81-847-40-0088 FAX:81:847-47-6108
http://model.hirobo.co.jp/english/
Order Number TEL:81-847-45-2834




